
o 
o 
[ 

c 
o 

[ 

[ 

[ 

[ 

[ 

[ 

E 
[ 

L 

r 
OPERATIONAL PHASE KEY ISSUES 

ASSESSMENT OF 
CRPC SOUTH EAST TSING YI 

PETROLEUM TERMINAL 
TSING YI ISLAL'<D 

HONG KONG 

L DET NORSKE VERITAS INDUSTRYSDN BHD 

G Technica 

, 



l 
n 
r , 

r 

l 
l 

l 
L 

l 
l 
L 

l 
l 
L 
L 

L 
l 

DET NORSKE VERITAS INDUSTRYSDN BHD 
DNV TECHNlCA 

OPERATIONAL PHASE KEY ISSUES 
ASSESSMENT OF 

CRPC SOUTH EAST TSING YI 
PETROLEUM TERMINAL 

TSING YI ISLAl'lD 
HONG KONG 

FINAL REPORT 

Prepared for: China Resources Petroleum & Chemicals Company 

DNVT/K5220.KIO August 1994 

Prepared by: N Cordero 
D Evans 
E.F Yong 

5lh Floor ~knarn Aik Hua 
Cal1gka! R~a Clmlan 
50200 Kuala Lumpur 
MALA\-SIA 
[...]
results to allow specifically for upwind/downwind propagation, 
or temperature inversion. The curves are based on empirical 
data, collected over a number of years. 

2.4.2 CONCA WE 4/81 "The Propagation of Noise from Petroleum and 
Petrochemical Complexes to Neighbouring Communities 

The sound press'ure level at a remote pOint is, again, calculated according to: 

D is the directivity index, and is generally taken to be O. Lk is the sum of the 
individual attenuations due to seven mechanisms. 

i) 
ii) 
iii) 
iv) 
v) 
vi) 
vii) 

2.4.2.1 

2.4.2.2 

2.4.2.3 

geometrical spreading (kU 
atmospheric absorption (k,) 
ground effects (k3) 
meteorological effects (k,) 
source height effects (ks) 
barriers (kJ 
in-plant screening (k7) 

Geometrical Spreading (k,) 

This assumes spherical radiation from a source, and is given 
by: 

The reflection due to the ground surface is allowed for in the 
value of k3. 

Atmospheric Absorption (k,) 

Values of atmospheric absorption are calculated in accordance 
with ANSI SI.26 "Method of Calculation of Absorption of 
Sound by the Atmosphere", 1978. 

Ground Attenuation (kJ) 

For acoustically hard surfaces, such as concrete 

kJ = -3 dB 

[J 

n 
o 
o 
o 
o 
! 

o 
o 
o 
o 
o 
o 
o 
o 
o 
u 
u 

c 



L 
n 

[ 
[~. 

r 
t 
( 

l 

l 
l 
[ 

L 

L 
r 
l--' 

l 
I 
'----

2.4.2.4 

2.4.2.5 

(Effectively correcting k, to represent hemispherical radiation) 

For other surfaces, kJ is obtained from a graph of attenuation 
against distance for di fferent frequencies. 

For propagation over "hard" and "soft" ground, only the 
distance over "soft" ground is considered, and k) obtained from 
the fi gure. 

Meteorological Correction (k4) 

Six meteorological categories are defined, based on a 
combination of Pasquill Stability Factor (representing the 
temperature gradient) and vector wind speeds (v ms·'). Tables 
give the Pasquill Stability Factor (G) based on wind speed, time 
and nature of the day, and cloud cover and the resulting 
meterological category. 

The meteorological correction factor k4 is given graphically. 
For meteorological category 4 the correction is zero in all cases. 

Source and/or Receiver Height Correction (ks) 

The decrease in excess attenuation due to increases in source 
height is obtained using the following relationship 

For k) + k, > -3 dB; ks = (k) + k4 + 3) (y - 1) dB 

y is a function of the grazing angle"\jJ. These terms are given 
by: 

'¥ = arctan [ 
h, d+ h, ] 

where h, and h, are the source and receiver heights. 

h s 2 rn: , y = 1 

h > 2 rn: , y. = 1 - 0.478\[.1 + 0.068"\jJ2 - 0.0029\[.1) 



2.5 

2.4.2.6 

2.4.2.7 

Barrier Attenuation (k,;) 

Barrier attenuation is calculated using Maekawa's prediction 
method, based on calculation of the Fresnel number. 
CONCAWE recommend that, if a discrete barrier is introduced, 
the ground effect be re·calculated to take into account the 
effective increase in source height. 

In·Plant Screening (k7) 

L 
o 
n 
o 
o 

No recommendations are given for the prediction of a 0 
2.4.2.8 

correction due to in·plant screening. 

Comments 

The propagation model has been developed from an extensive 
experimental exercise, following a literature search. 

Computer-Based Prediction Method 

Calculation procedures are as described in the previous sections. Source 
details, i.e. source sound pressure or sound power levels in octave bands 
31 - 8k Hz, dimensions, co-ordinates (relative to a specified datum) are entered 
for all major sources within an area. For enclosed areas, module details are 
entered, i.e. dimensions, absorption coefficients. 

The overall noise level can be calculated at 1m from each item of plant (to 
enable maximum noise levels in an area to be quantified), on a grid basis over 
the whole area of interest or at specific locations. In practice, a combination 
of these three alternatives is used to provide a realistic assessment of noise 
levels at all critical locations. The noise levels at a point due to each specific 
item of equipment can be established, to enable the effects of corrective action 
on any given source to be assessed. 

Total sound pressure level within an enclosed module is calculated on the basis 
of these levels. Both direct and reverberant contributions are evaluated. 

Calculation of noise levels due to HVAC systems are carried out according to 
procedures and using data given in the Atkins guide, "The Control of Noise in 
Ventilation Systems" . The prediction calculation follows the chosen HVAC 
system from the fan, along the duct work, to the room supplied. System 
parameters: fan sound power level, duct lengths and dimensions, fitting types, 
characteristic dimensions, etc are entered. The room acoustic characteristics, 
i.e.: dimensions and absorptive properties, are then used in the calculation of 
the total sound pressure level anywhere in the room, due to the HVAC system. 
This includes both direct and reverberant terms. 

o 
o 

I 

o 
o 
o 
o 
o 
o 
o 
o 
D 
o 
o 
lJ 
[ 



r 

APPENDIX V 
TECHNICAL SPECIFICATION 

FOR 
WASTE WATER TREATMENT SYSTEM 

, 



[J 

r~ 

l 

[ : 

I: 
I: . 

[ 

l 

I 
[ 

l 

L 

I 
'-" 

L 
I 

TECHNICAL SPECIFICATION FOR WASTE WATER TREATMENT SYSTEM 

1.0 

2.0 

3.0 

INTRODUCTION 

This specification specifies the technical requirements for the "Waste Water Treatment 
System" of TSING YI NEW OIL TERMINAL. 

PROCESS FLOW SCHEME 

To conceptually show the overall system flow for the waste water treatment system 
(hereinafter called the unit) and demonstrate the scope of design/supply between 
purchaser and Vendor, attached in Process Flow Diagram for "Waste Water Treatment 
System". (See ATTACHMENT 1) 

INFLUENT CONDITIONS 

The analysis of waste water streams to be treated in the unit is specified as follows: 

3.1 Name of waste water stt'eams 

For the waste water streams as an influent to the unit, the following short names are 
given. 

a. LDO 

b. 

c. 

d. 

e. 

f. 

g. 

This waste water is intermittently drained from the bottom of diesel oil storage 
tanks. 

ULP 
This waste water is intermittently drained from the bottom of unleaded 
petroleum storage tanks. 

Mogas 
This waste water is intermittently drained from the bottom of mobil gasoline 
storage tanks. 

Jet A-I 
This waste water is intermittently drainage from the bottom of jet fuel oil 
tanks. 

F.O 
This waste water is intermittently drained from the bottom of fuel oil tanks. 

LPG 
This waste water is wash water of LPG cylinder and collected from the pit. 

Sewage (Sanitary Waste Water) 
This water is pretreated in a septic tank and directed to an aeration tank. 

1 

I 



h. MCCW (Miscible Chemical Contaminated Water) 
This water will be collected at sump pit or kerbed area where chemical is 
occasionally or accidentally leaked out. The kind of chemicals are Toluene, 
Acetone, Isopropyl-alcohol and Styrene monomer. 

Note: Bottom drain water which is shown in the ATTACHMENT 1 corresponds to 
the above (a) to (t) & (h), and characteristics of these waste water refers to 
item 3.2. ' 

3.2 Characteristics of waste water 

Design figure of quantities and qualities of each waste water is as follows: 

a. Bottom drain water 

Stream Quantities Qualities (ppm) Monthly 

(m3
/ year) BaD COD Oil & Grease Frequency 

LDO 2125 230 1900 - 1100 4 

ULP 

Mogas 

Jet A-I (Kero) 

F.O 

LPG 

MCCW 

Note 1 

2 
3 . 

70 2200 18000 1100 0.16 (twice/year) 

120 3500 20800 350 0.16 (twice/year) 

570 330 4400 11000 5 

210 220 1800 160 2 

550 1700 6900 610 26 

2125 230 1900 1100 -

The bottom drain water is discharged intermittently as shown in the 
. above table. ULP & Mogas will not be drained to the buffer tank at 
the same time. 
The bottom drain water is mainly sea water. 
Disposal capacity of this unit shall be designed at 5,770 m3/year. 
Treatment load of MCCW is less than the quantity and quality as listed 
above. 

b. Sewage (Sanitary Waste Water) 
Quantity: 20 m3/day 
Qualities (after pretreated in a septic tank): 

BaD 100 ppm 
COD 200 ppm 
Oil & Grease 30 ppm 

Note: The bottom drain water will be mixed with sewage water at the aeration tank. 

2 

L 
C 

c 
c 
n 
Li 

o 
o 
o 
! 

o 
o 
o 
o 
o 
o 
o 
u 
o 
c 
o 



L 

n 
r 

n 
n 
[1 
I 

[: . 

[, 

r 
I 

f 

[, 

[: 

L 
L' 

L 

[ 

4.0 

5.0 

EFFLUENT REQUIREMENTS 

The unit shall be designed and fabricated to meet the following requirements at the 
tie-in point with purchaser. 

4.1 Emuent Qualities 

The treated effluent quality shall be in accordance with the Technical Memorandum 
on Standards for Effluents Discharged into Drainage and Sewerage Systems, Inland 
and Coastal Waters, 1991. 

4.2 Dewatered Cake 

Water content of the dewatered· cake shall be less than 70% for landfill disposal. 

SYSTEM DESIGN CONDITIONS 

5.1 Process Design 

The waste water treating system operates in continuous or intermittent mode to meet 
effluent demand of this plant. Vendor shall design the overall integrated system 
within the unit and constitutional sub-units in order to ensure the effluent 
requirements. Process design shall be performed by the Vendor based on his own 
technical experiences and know how irrespective of attached process flow scheme. 

5.2 Sub-units Description 

As the guideline to the vendor, the process concept is given as follows: 
Following major sub-units shall constitute the unit. 

a. 

b. 

c. 

d. 

Buffer tank 
A 100 m3 buffer tank/pit is provided to absorb fluctuation of influent flow and 
of influent composition. The stored water is pumped to oil separator. 

Oil separator 
Oil in bottom drain water is removed by API oil separator and then pumped 
to the sedimentation tank. Skimmed oil is pumped to drum which is furnished 
by others. 

Chemical sedimentation section 
This section is constituted of a sedimentation tank & chemical dosing unit. 
Alum and caustic are injected automatically and mixed with mixer to 
flocculate the suspended solids in the sedimentation tank. Flocculated 
suspended solid in the tank is sent to the sludge tank automatically. 

Bio-treatment section 
This section is constituted of aeration tank, settling tank & nutrient dosing unit. 
In the aeration tank, nutrients are added and an aerobic environment is 

3 



6.0 

u 
C 

provided by a aeration system. This biological treatment decomposes and 
removes organic matter (BOO and COD). C 

e. 

After biological treatment, the waste water together with sludge is sent to the 
settling tank. The sludge is settled and returned to the aeration tank as return 
sludge. Some is wasted and sent to the sludge tank. The separated surface 
water from the settling tank enters into the eftluent chamber. 

Tertiary treating section 
This section is constituted of sand filter, 2 sets activated carbon filters & 
treated water tank. Effluented water in the effluent chamber is pumped to the 
sand filter. Suspended solid is removed at sand filter, and organic compound 
(COD) is removed at activated carbon filter. Treated water is collected in the 
treated water tank and discharged to the outside of the plant. 

f. Dehydrate section 
The sludge in the sludge tank is sent to the dehydrator regularly to make the 
dewatered cake and then picked up by others for dumping. 
The sludge pit is sized to have a holding capacity of 7 day normal operation. 

DESIGN AND ENGINEERING REQUIREMENTS 

6.1 Mechanical 

Major sub-unit (as listed on item 5.2) shall be designed according to Vendor's standard 
design criteria. 
Sparing for the pumps shall be considered as follows: 

For continuous operation 100% x 2 
For intermittent operation Vendor to recommend 

6.2 Shelter 

Shelter shall be considered according to Vendor's standard design criteria. 

6.3 Piping 

All pipe connection among the equipments shall be tied-in with flanged connection, 
and piping design shall be applied as follows: 
• Piping ANSI B31.3 (Chemical Plant & Petroleum Refinery Piping) 
• Flange ANSI B16.5 (Steel Pipe & Flange Fittings) 
• Material ASTM 

6.4 

1. 

2. 

Instt'umentation 

Instrument shall be in accordance with project specification S-00-1370-001 
"General Specification for Instrumentation". 
Operation of this unit will be done from local control panel which is installed 
near this unit, and trouble alarms shall be sent to the central control room. So, 

4 

c 
c 
c 
o 
o 
I 

o 
o 
o 
o 
o 
o 
o 
o 
o 
u 
u 
o 



l: 
n 

n 
n 

[;­

n 

[ 

[ 

l 
[~ 

7.0 

8.0 

vendor shall provide suitable local panel for the above subjects. 
3. Start up of this unit will be operated manually, but after steady operating 

condition is created this unit will be operated automatically. 

6.5 Electrical 

Electrical shall be in accordance with project specification S-00-1380-801 "Electrical 
Specification for Packaged Equipment" and S-00-1380-901 "Project Specification for 
Induction Motors". 

6.6 Painting 

Painting and coating shall be in accordance with the project specification S-00-139A-
001 "Specification for Painting". 

6.7 Noise 

The equipment noise limit shall be 85 dB(A) at a distance of one meter from 
equipment surface. 

VENDOR'S SCOPE 

7.1 Battery Limits 

Vendor shall provide (unless stated otherwise) all equipment indicated within the 
battery limits. as shown on FLOW DIAGRAM ATTACHMENT 1. 
Terminal flange connections at the battery limits shall be established and defined by 
the vendor. 

7.2 Scope of Supply 

For the details, please refer to JGC Requisition, for waste water treatment system. 

UTILITY SUPPLY CONDITIONS 

1. Steam 

2. 

Pressure 
- Temperature 

For mechanical design 

Plant Air 
- Pressure 

Temperature 
For mechanical design 

max 8.0/min 5.0 barg 
max 175/min 159°C 
9.8 barg @ 185°C 

7.5 barg 
ambient 
9.8 barg @ 80°C 

5 

! 



9.0 

10.0 

3. Instrument Air 
Pressure 6.7 barg 
Temperature ambient 
Dew point -10°C @ 7.8 barg 
For mechanical design 9.8 barg @ 80°C 

4. Electricity 
- For motors 

, 

Less than 0.25 kw 220/380V, 50 Hz, 1/3 phases 
0.25 kw and over 380V, 50 Hz, 3 phases 

For instruments 220V, single phase 

SITE CONDITIONS 

9.1 Site Conditions 

The units shall be installed outdoor in a tropical climate near the sea shore with humid 
and saliferous atmosphere. 
Area classification for the unit is non hazardous. 

1. 

2. 

3. 

4. 

5. 

Ground elevation 
Ground Water Table 

Climatic temperature 
- Design Maximum 
- Design Minimum 
- Humidity 

Wind load 
- Height variations 

Rainfall rate 
- Per day 
- Per hour 

Earthquake 

PD + 4.8 meters 
PD + 1.05 to PD + 2.55 meters 

3.44 m/s 

372 mm 
104 mm 

not to be considered 

INFORMATION TO BE SUBMITI'ED WITH THE PROPOSAL 

10.1 Explanation of system configuration and basis of all sub-units 

10.2 Influent and effiuent qualities, including calculation sheets, for each sub­
units 

10.3 Overall plot plan and equipment layout drawings 

10.4 Other information requested in the "REQUISITION" and "GENERAL 

6 

u 
o 
o 
o 
o 
o 
o 
o 
! 

o 
o 
o 
o 
o 
o 
o 
o 
o 
o 
o 
[J 

[: 



l 

[ 

[ 

[ 

[ 

l 
l 
[ 

l 

[ 

l 
l 

1 

, 

ATIACHMENT 1 

7 



[- . ~ r--- ~! r---

Button Drain' 
\.later 

501'1 J/Hr 

Purchaser 

,--, 
, 
~ 

16r'1 IDa 

Buffer Tank 

Nutl"'lent I1 

20rol 3 /Day 

Smge > ~~ 11 
ser c 

• > 

Aero. tlon T o.nk 

~ ,----, 11 ~ r-:=l c:=:J '.:=1 

AluM. Tank CaustiC Tank 

SediME'nto. tion 

Oil Separator 

~Ta DrUM 

Oil-SUMP 

Back 'Washed \.10. ter 

Settltng-Tank PUMp-Pit Sand Filter 

" 

~ . __ J _ ... 1 ~ 

To Cnke 
Banker 

Vendor 

.~ 

7 TPucchaser 

I r f- D;schacge 

Treated \Jat,_ >r 

Ac tlvo. ted Carbon Tank 
Filter 

FLOV DIAGRAM FOR 

VASTE VATER 

TREATMENT SYSTEM 

c= 



POSSIBLE OIL CONTAMINATED WATER AREA 

AREA 

TANK FARM 

PUMP MANIFOLD 

WHARF JETTY 

F.O. TANK FOR FIRE PUMP 

LORRY LOADING GANTRY 

LORRY WAITING 

CAR PARK 

TANKER PIER JETTY 

BOILER HOUSE 

WORK SHOP 

COMPRESSOR SHED 

FIRE PUMP HOUSE 

WATER COLLECTION SCHEME 

TANK DIKE 

BzzI~~ r L-:;~H"'-----"", 
CLOSE 
KEEP 24 HRS. 

KERBED AREA 

[k: III W ~r------""'I 
OPEN 

CATCH BASIN 